
���
���

���
���
���
���
���

���

���
���

���

���

���
���

���
���

���
���

���
���
���
���
���
���
���

���
���

���
���

���

���

���

���

���

���

���

���
���

���

���
������

���
���

���
���

���

���

���
���

���

���
���

���

���

���
���
���

���

���

���

���
���

���
���

���
���

���
���

������
���
���

���

���

������

���
���

���
���
���

���

���
���

���

���
���

���

���
���
���
���

���

���

���
���

������

���
���������

ʑ V�Yd�ChB��Y�˟�Y�t�˟���Ü�Ø¯Õã¯ÈÂ Xdyʒ
ɹɶɶ ɼɶɹɷɷɶɶʣɶɸ�]dɽɶ�B�¯Â��­�ÜÜ¯Ü�Õ¼�ã���ɸɷɹɻ ɷ
ɹɶɷ ɼɶɹɷɼɸɽʣɶɷ����Ø¯Â©�­ÈçÜ��¨ÈØ�¨ØÈÂã�ô­��¼�ÜçÕÕ�Õ¯óÈã�Ü­�¨ã ɷ
ɹɶɸ ɸɶɶɶɹɶɻ�C���¼�����Ø¯Â©��çÜ­�ɹɶɹɻɸɶ ɸ
ɹɶɹ ɹɼɼɶɼɶɶ�*Ø��Ü��Â¯ÕÕ¼��Bɼ�ÜãØ�¯©­ã ɸ
ɹɶɺ ɹɶɷɶɸɶɶ�w�Ü­�Ø�Bɷɶ��¯Â�ɷɸɻ� ɹ
ɹɶɻ ɹɻɷɶɶɶɺ�]�¼¨�¼È�¹�Âçã�Bɷɶ��ɿɾɻ ɿ
ɹɶɼ ɼɶɹɷɷɸɾʣɶɷ�]dɽɶ�Y.�Ø��Ø�ô­��¼�ÜçÕÕÈØã�Õ¼�ã� ɷ
ɹɶɽ ɼɶɹɷɷɸɿʣɶɷ�]dɽɶ�=.�Ø��Ø�ô­��¼�ÜçÕÕÈØã�Õ¼�ã� ɷ
ɹɶɾ ɼɶɹɷɼɺɼʣɶɺ�]dɽɶ�.�õɸɸ�Õ¯Â�¨ÈØ�­ö�Ø��ö¼¯Â��Ø�ɸɸɶɺ ɷ
ɹɶɿ ɹɼɷɼɽɶɶ��È¼ã�Bɷɼõɽɶ��ɾʒɾ��ɿɹɷ�Õ¼�ã�� ɷ
ɹɷɶ ɹɶɷɼɹɶɶ�w�Ü­�Ø�Bɷɼ��¯Â�ɷɸɻ� ɼ
ɹɷɷ ɹɶɷɼɸɶɶ�Y�ã�¯Â¯Â©�ô�Ü­�Ø�Bɷɼ��ɼɽɿɾ� ɷ
ɹɷɸ ɹɻɷɼɶɶɶ�CÈØÁ�¼�Âçã�Bɷɼ��ɿɹɺ ɷ
ɹɷɹ ɹɻɷɼɶɶɺ�]�¼¨�¼È�¹�Âçã�Bɷɼ��ɿɾɻ ɺ
ɹɷɺ ɹɼɶɾɸɻɺ�BçÜ­ØÈÈÁ��È¼ã�Bɾõɸɻ��¯Â�ɿɶɹ�ɾʙɾ�Õ¼�ã�� ɷɶ
ɹɷɻ ɹɶɶɾɷɼɶ�w�Ü­�Ø�Bɾ��¯Â�ɷɸɻ� ɷɷ
ɹɷɼ ɹɻɶɾɶɶɺ�]�¼¨�¼È�¹�Âçã�Bɾ��ɿɾɻ ɸɺ
ɹɷɽ ɹɼɷɶɺɻɽ���¼¼�­�����È¼ã�ô�ô�Ü­�Ø�Bɷɶõɺɻ�0]I�ɽɹɾɶʣɸ�ɷɶʙɿ�

Õ¼�ã�� ɷɶ

ɹɷɾ ɹɻɷɶɶɶɼ�]�¼¨�¼È�¹�Âçã�Bɷɶ��ɼɿɸɽ ɷɺ
ɹɷɿ ɼɶɹɷɷɸɻʣɶɹ�]dɽɶ�w�¯©­ã�Õ¼�ã����Èó��¨ØÈÂã�ô­��¼�ɸɷɹɻ ɷ
ɹɸɶ ɹɼɷɶɹɶɺ�BçÜ­ØÈÈÁ��È¼ã�¨ç¼¼�ã­Ø����Bɷɶõɹɶ��ɾʒɾ��ɼɶɹ�Õ¼�ã�� ɼ
ɹɸɷ ɼɶɹɷɷɹɷʣɶɷ�]dɽɶ�h�]çÕÕÈØã�Õ¼�ã��¨ÈØ�Ø��Ø�ô­��¼�ɸɶɺɿ ɸ
ɹɸɸ ɼɶɹɷɼɹɶʣɶɸ�]dɽɶ�Y��Ø�ô­��¼Ü­�¨ã�]wɸɷɷɺ ɸ
ɹɸɹ ɼɶɹɷɷɻɶʣɶɶ�]��çØ��Õ¼�ã��¨ÈØ�Âçã�Bɸɽ�.�õ�ɹɼ ɸ
ɹɸɺ ɹɻɸɽɶɸɼ�]�¼¨�Á����¼Èô�Âçã�Bɸɽ�õ�ɷʒɻ��.�x�ɹɼ ɸ
ɹɸɻ ɹɶɷɸɼɶɶ�d­¯�¹�w�Ü­�Ø�Bɷɸ��¯Â�ɽɹɺɿ ɸ
ɹɸɼ ɹɶɷɸɷɻɷ�Y�ã�¯Â¯Â©�ô�Ü­�Ø�Bɷɸ��ɼɽɿɾ� ɸ
ɹɸɽ ɹɼɷɸɸɶɷ��È¼ã�Bɷɸõɸɶ��ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɸ

ɹɸɾ ɼɶɹɷɼɸɾʣɶɷ�]dɽɶ�V¯óÈã��çÜ­�¨ÈØ�Ø��Ø�ô­��¼��ÜÜ�Á�¼¯�Ü�
]wɸɷɷɺ ɸ

ɹɸɿ ɹɼɶɾɷɼɷ��È¼ã�Bɾ�õ�ɷɼ�ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɾ
ɹɹɶ ɹɻɶɾɶɶɶ�CÈØÁ�¼�Âçã�Bɾ��ɿɹɺ ɷɹ
ɹɹɷ ɹɿɶɻɸɻɶ��¯Ø��¼¯Õ��ˢɸɻ���ɺɽɷ ɻ
ɹɹɸ ɺɸɸɺɸɷɶ�w­��¼�ɷɼõɽʒɻɶʣɾ�ɸ�V¼ö���Ø¼¯Ü¼��ɸɻ�ÁÁ�Ü­�¨ã ɸ

ɹɹɹ ɺɸɸɻɶɽɶʣɶɷ��ÈÁÕ¼�ô­��¼�ɷɾõɷɶʒɻɶʣɷɶ���Ø¼¯Ü¼��B�dØ���Y¯Á�
ɾʒɻõɷɶ��ɼɶʙɷɶɶʙɺ ɷ

ɹɹɺ ɺɽɷɷɼɺɶ�.ö�ØÈʙ*��Ø�.*Bʣ.�ɷɻ�w­��¼ÁÈãÈØ�]� ɷ
ɹɹɻ ɹɻɷɹɶɶɺ�]�¼¨¼È�¹�Âçã�ɷʙɸʣɸɶ�hC(��ɿɾɶ��ɾʣɾ�Õ¼�ã�� ɺ
ɹɹɼ ɼɶɹɷɷɶɹʣɶɺ�]dɽɶ�B�¯Â�¨ØÈÂãô­��¼�ÜçÕÕÈØã�¨Ø�Á��ɸɸɶɺ ɷ
ɹɹɽ ɹɼɷɸɿɺɻ��È¼ã�Bɷɸõɷɹɶ��ɾʒɾ��ɿɹɷ�Õ¼�ã�� ɺ
ɹɹɾ ɹɶɷɸɸɻɶ�w�Ü­�Ø�Bɷɸ��¯Â�ɷɸɻ� ɷɾ
ɹɹɿ ɹɻɷɸɶɶɺ�]�¼¨�¼È�¹�Âçã�Bɷɸ��ɿɾɻ ɷɺ
ɹɺɶ ɼɶɹɷɼɹɺʣɶɹ�V¯óÈã��çÜ­�¨ÈØ�­�Â���Ø�¹��¼�ó�Ø�ɸɸɷɿ ɷ
ɹɺɷ ɹɼɶɾɻɶɶ��È¼ã�Bɾ�õ�ɻɶ�ɾʒɾ���ɿɹɷ�Õ¼�ã�� ɷ
ɹɺɸ ɹɶɶɾɸɶɶ�=�Ø©���¯�Á�ã�Ø�ô�Ü­�Ø�Bɾ���ɿɶɸɷ�Õ¼�ã�� ɹ
ɹɺɹ ɹɼɶɾɸɶɷ��È¼ã�Bɾ�õ�ɸɶ�ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɷ
ɹɺɺ ɹɶɶɾɷɸɷ�Y�ã�¯Â¯Â©�ô�Ü­�Ø�Bɾ��ɼɽɿɾ� ɸ
ɹɺɻ ɹɻɶɾɶɺɶ�.¯©­�Âçã�Bɾ��ɼɹɹɺ�ɾʒɾ�Õ¼�ã�� ɷ
ɹɺɼ ɼɶɹɷɷɹɹʣɶɸ�.�Â���Ø�¹��¼�ó�Ø�]wɸɷɷɺ ɷ
ɹɺɽ ɼɶɹɷɷɹɸʣɶɷ�]dɽɶ�.�Â��Ø�¹��¼�ó�Ø�Ü­ÈØã�ɸɷɷɺʣɸɸɶɺ ɷ
ɹɺɾ ɹɼɶɾɺɻɷ��È¼ã�Bɾ�õ�ɺɻ��ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɹ
ɹɺɿ ɸɺɶɷɶɾɷʣɿɸ�*0:Y�ɾ=w���¼¼�ÈÂ¼ö ɺ
ɹɻɶ ɹɼɶɾɹɻɷ��È¼ã�Bɾ�õ�ɹɻ�ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɸ
ɹɻɷ ɸɺɶɷɶɾɶʣɿɶ�*0=Y�ɾ=w�Bɾ�=.�­ÈçÜ��ÈÂ¼ö ɷ
ɹɻɸ ɸɺɶɷɶɾɷʣɿɶ�*0:Y�ɾ=w�­ÈçÜ��ÈÂ¼ö ɸ
ɹɻɹ ɼɶɹɷɼɹɸʣɶɷ�.�Â���Ø�¹��ØÈ��Bɾ�=˟Y�]wɸɷɷɺ ɷ
ɹɻɺ ɿɼɻɹɸɸɷʣɶɷ�]dɽɶ�V�Ø¹��Ø�¹��¼�ó�¼�����¼ ɷ
ɹɻɻ ɼɶɹɷɼɶɸʣɶɹ�]dɽɶ�B�¯Â�Õ¯óÈã�Ü­�¨ã�È¨�¨ØÈÂã�ô­��¼�¨Ø�Á��ɸɸɶɷ ɷ
ɹɻɼ ɹɶɹɶɷɶɶ�]­¯Á�ô�Ü­�Ø��ɿɾɾ��ɹɶ��ɺɸ�Üɷ ɷ
ɹɻɽ ɼɶɹɷɼɺɶʣɶɹ�]dɽɶ�w�Ü­�Ø�ɺɶʣɶɾʣɻ�ô¯ã­�ɸ�­È¼�Ü��ɸɸɶɷ ɷ
ɹɻɾ ɹɾɺɶɷɻɺ�V¼�Üã¯��¼�ó�Ø��Èó�Ø�ö�¼¼Èô�ɹʣɷɻʣɺɶ ɷ
ɹɻɿ ɹɼɷɼɼɶɶ��È¼ã�Bɷɼõɼɶ��ɾʒɾ��ɿɹɷ�Õ¼�ã�� ɷ
ɹɼɶ ɹɻɷɶɶɺɶ��.¯©­�Âçã�ɹ��Bɷɶ ɸ
ɹɼɷ ɹɼɷɶɼɶɷ��È¼ã�Bɷɶõɼɶ��ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɸ
ɹɼɸ ɹɻɷɶɶɷɸ�=Èô�­�¯©­ã�Âçã�Bɷɶ ɸ
ɹɼɹ ɹɻɹɹɶɸɼ��=Èô�Âçã�Bɹɹ�õ�ɷʒɻ��.�x�ɻɶ��0C�ɺɹɿʣɸ ɷ
ɹɼɺ ɹɼɶɾɷɼɻ�d�Õ�Ø���­�����È¼ã�Bɾõ�ɷɼ��0Cɽɿɿɷ��ɾʙɾ�Õ¼�ã�� ɷ
ɹɼɻ ɺɻɼɹɻɶɸ�.�¼¨�Yç���Ø��¼È�¹��ɻɶ�õ�.ɸɶ�Bɷɶõɷɾ��ãöÕ����ɽɶ] ɺ

ʑ V�Yd�ChB��Y�˟�Y�t�˟���Ü�Ø¯Õã¯ÈÂ Xdyʒ
ɹɼɼ ɹɶɷɶɷɻɷ�Y�ã�¯Â¯Â©�ô�Ü­�Ø�Bɷɶ��ɼɽɿɾ� ɺ
ɹɼɽ ɹɻɷɶɶɶɶ��CÈØÁ�¼�Âçã�Bɷɶ��ɿɹɺ ɺ
ɹɼɾ ɹɿɼɸɷɺɶʣɿɸ�dÈÕ¼¯Â¹���¼¼�ÈÂ¼ö���dɶ�Bɸɶ�*ÈÕ�Øã ɷ
ɹɼɿ ɺɽɸɶɹɷɺ�C¯ÕÕ¼��tC9ɶɽɷɸ��B�õ�B��90��ɽʙɷɼ�õ���]V�ɹʙɺ ɷ

ɹɽɶ ɺɽɸɶɹɸɶ�C¯ÕÕ¼��Y0h�ɶɿɷɸ��B�õ�B��90��ɿʙɷɼ�õ���]V�ɹʙɺ�ô¯ã­�
IØ¯Â© ɸ

ɹɽɷ ɼɶɹɷɷɽɺʣɶɷ�]dɽɶ��¼�ÁÕ�ÜãØ¯Õ�¨ÈØ�­ö�Ø�ç¼¯��­ÈÜ��¨ØÈÂã�ô­��¼�
ɸɸɷɿ ɸ

ɹɽɸ ɹɼɶɼɺɶɶ��È¼ã�Bɼ�õ�ɺɶ�ɾʒɾ���ɿɹɷ�Õ¼�ã�� ɸ
ɹɽɹ ɹɻɶɼɶɶɼ�]�¼¨�¼È�¹�Âçã�Bɼ��ɼɿɸɽ ɸ
ɹɽɺ ɽɾɶɾɸɷɻʣɿɶ�]dɽɶ�B�¯Â�­ÈÜ����¨ØÈÁ�V��ãÈ�.*B�ɸʙɸ ɷ
ɹɽɻ ɽɾɶɾɸɷɼʣɿɶ�]dɽɶ�B�¯Â�­ÈÜ����¨ØÈÁ�V��ãÈ�.*B�ɸʙɸ ɷ
ɹɽɼ ɽɾɶɾɷɶɷʣɿɷ�]dɽɶ�=��¹�È¯¼�­ÈÜ��¨ØÈÁ�.*B�ɸʙɸ�ãÈ�ã�Â¹�ɸɸɷɿ ɷ
ɹɽɽ ɺɽɺɺɼɶɾ�]ãÈÕ�Â¯ÕÕ¼��t]}ɷɸ���]V�ɹʙɺ ɸ
ɹɽɾ ɼɶɹɷɼɺɻʣɶɸ�.ö�Ø��ö¼�Õ¯Â�¨ÈØ�ØÈ���Â��ɸɷɷɺ ɷ
ɹɽɿ ɹɿɶɸɺɹɻ��Èãã�ØÕ¯Â�ɹʙɸ�õ�ɸɾ��0C�ɿɺ��Õ¼�ã�� ɻ
ɹɾɶ ɸɺɶɷɸɶɺʣɷɶ�*��ɸɶ��I���¼¼�ÈÂ¼ö�ɸɶɺɿ ɸ
ɹɾɷ ɺɽɷɷɷɶɸʣɷɶ�]dɽɶ�­ö�Ø��ö¼�­ÈçÜ��I.��ɺɶ��ɷɼ�Üɷɼ�ɷʙɺ ɷ
ɹɾɸ ɺɽɷɷɷɶɸʣɷɷ�]dɽɶ�­ö�Ø��ö¼�ØÈ��I.��ɺɶ��ɷɼ�Üɷɶɶ ɷ
ɹɾɹ ɼɶɹɷɷɼɷʣɶɷ�]dɽɶ�IÂ��Õ¯����Á�¯Â�ɹV�­¯ã�­�¨Ø�Á��ɸɷɷɺ ɷ
ɹɾɺ ɼɶɹɷɷɼɸʣɶɷ�]dɽɶ�ɹV�­¯ã�­��ÈÂÂ��ã¯Â©�Õ¼�ã��¨ÈØ�]d�­���Ü�ɸɷɷɺ� ɷ
ɹɾɻ ɺɹɸɷɸɸɶʣɷɶ�Içã�Ø�öÈ¹��]ɷɶ�*IV�ÕçÜ­�Õ¯Â ɷ
ɹɾɼ ɺɹɸɷɸɸɶʣɷɻ�VdI�Ü­�¨ã�*IV�]ɷɶʙɶɺɷ�¨�Á�¼��Õ�Øã ɷ
ɹɾɽ ɺɹɸɷɸɸɶʣɷɺ�VdI�Ü­�¨ã�*IV�]ɷɶʙɶɺɷ�Á�¼��Õ�Øã ɷ
ɹɾɾ ɼɶɹɷɼɼɺʣɶɷ�]dɽɶ�V¯óÈã�­ÈçÜ��È¨��ÈÂÂ�Õ¯Â�¨ØÈÁ�­����ɸɷɷɺ ɷ
ɹɾɿ ɸɺɶɷɸɶɺʣɷɶ�*��ɸɶ��I���¼¼�ÈÂ¼ö ɸ
ɹɿɶ ɸɺɶɷɸɶɼ�*0=�ɸɶ�I�Bɸɶ�õ�ɷʒɻ�=. ɷ
ɹɿɷ ɹɼɸɶɺɻɷ��È¼ã�Bɸɶõɺɻ��ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɷ
ɹɿɸ ɹɻɸɶɶɶɺ�]�¼¨�¼È�¹�Âçã�Bɸɶ��ɿɾɻ ɸ
ɹɿɹ ɸɺɶɷɸɶɻ�*0Y�ɸɶ�I�Bɸɶ�õ�ɷʒɻ�Y. ɷ
ɹɿɺ ɼɶɹɷɷɹɶʣɶɹ�]dɽɶ�Y��Ø����Á�¨ÈØ�Á�¯Â�¨Ø�Á��ɸɷɹɾ ɷ
ɹɿɻ ɼɶɹɷɷɸɽʣɶɷ�]dɽɶ�]­ÈØã�Ø��Ø��ÈØÂ�Ø�Õ¯óÈã�ÕÈ¯Âã�Á�¯Â�¨Ø�Á� ɸ

ʑ V�Yd�ChB��Y�˟�Y�t�˟���Ü�Ø¯Õã¯ÈÂ Xdyʒ
ɹɿɼ ɼɶɹɷɼɼɷʣɶɶ�]dɽɶ�]×ç�Ø��Ü��çØ��Õ¯Â�¨ÈØ�Ø��Ø�ô­��¼�ÜçÕÕÈØã ɹ
ɹɿɽ ɹɿɶɷɹɼɻ�=¯Â�­�Õ¯Â��ˢɼ ɺ
ɹɿɾ ɹɼɶɾɷɹɺ��ö���È¼ã�Bɾ�õ�ɷɹ��0C�ɾɻɶ ɺ
ɹɿɿ ɼɶɹɷɼɸɿʣɶɹ�V¯Â�¨ÈØ�Ø��Øô­��¼�ÜçÕÕÈØã�ãÈ�Á�¯Â�¨Ø�Á��ɸɷɷɺ ɸ
ɺɶɶ ɼɶɹɷɼɼɸʣɶɶ�]dɽɶ���Ü���çÜ­�¨ÈØ�Õ¯óÈã�ÕÈ¯Âã�È¨�ɹ�V�­¯ã�­ ɺ
ɺɶɷ ɸɺɷɸɷɸɸ�.�Ø��Â����çÜ­��ɷɸ��ɷɼ�=ɷɺ ɺ
ɺɶɸ ɹɼɷɸɻɻɶ��È¼ã�Bɷɸõɻɻ��ɾʒɾ��ɿɹɷ�Õ¼�ã�� ɺ
ɺɶɹ ɼɶɹɷɼɼɹʣɶɶ�]dɽɶ�dÈÕ¼¯Â¹�Ü­�¨ã�¨ÈØ�ɹV�­¯ã�­ ɷ
ɺɶɺ ɹɻɸɶɶɸɼ�=Èô�­�¯©­ã�Âçã�Bɸɶ�õ�ɷʒɻ���ɺɹɿ��Õ¼�ã�� ɷ

ɺɶɻ ɹɼɶɾɼɻɹ�YÈçÂ��­����ô¯ã­�¯ÂÂ�Ø�­�õ�Bɾ�õɼɻ��0Cɿɷɸ�ɾʒɾ�
Õ¼�ã�� ɼ

ɺɶɼ ɼɶɹɷɷɼɹʣɶɸ�]dɽɶ�]��ÈÂ��ÁÈçÂã�Õ¼�ã��¨ÈØ�ɹV�­¯ã�­�Õ¯óÈã�
�¼È�¹�ɸɷɷɼ ɷ

ɺɶɽ ɼɶɹɷɼɼɻʣɶɶ�]dɽɶ��ÈÂÂ��ãÈØ�ô¯ã­�Ü¼Èãã���­È¼��¨ÈØ��¯Ø�ÜÕØ¯Â© ɷ
ɺɶɾ ɺɻɷɹɹɽɿʣɷɶ��¯Ø�Õç¼¼�ÜÕØ¯Â©�­ÈçÜ��ÈÂ¼ö�ɷɶʣɸɾʣɷɻɶʣɷɶɶ�VØÈ ɷ
ɺɶɿ ɺɻɷɹɹɽɿʣɷɷ��¯Ø�Õç¼¼�ÜÕØ¯Â©�ØÈ��ÈÂ¼ö�ɷɶʣɸɾʣɷɻɶʣɷɶɶ�VØÈ ɷ
ɺɷɶ ɼɶɹɷɷɼɽʣɶɶ�]dɽɶ��¯Üã�Â���ô�Ü­�Ø��ɹɿ��ɸɻ�Üɶɾ ɸ
ɺɷɷ ɼɶɹɷɷɽɹʣɶɶ�]dɽɶ��õã�ÂÜ¯ÈÂʣ�]ã��¯¼¯Ü�ã¯ÈÂ�Õ¼�ã���ã�ã­��ɹ�VÈ¯Âã�

¼¯¨ã�¨Ø�Á� ɷ

ɺɷɸ ɹɼɶɾɸɻɷ��È¼ã�Bɾ�õ�ɸɻ�ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɹ
ɺɷɹ ɹɻɶɾɶɶɼ�]�¼¨�¼È�¹�¨¼�ÂÜ�Âçã�Bɾ�Üã��¼��ɼɿɸɽ ɹ
ɺɷɺ ɹɿɼɸɷɸɶʣɷɸ�dÈÕ¼¯Â¹�ãç�����dɶ�d=ɸɻɶ�Bɸɶ ɷ
ɺɷɻ ɹɿɼɸɷɸɸʣɷɷ�dÈÕ¼¯Â¹���dɶ�BɸɶY��Â��Õ¯��� ɷ
ɺɷɼ ɹɿɼɸɷɸɸʣɷɶ�dÈÕ¼¯Â¹���dɶ�Bɸɶ=��Â��Õ¯��� ɷ
ɺɷɽ ɼɶɹɷɷɽɿʣɶɶ�]dɽɶ�Y�¯Â¨ÈØ��Á�Âã�ÜãØ¯Õ�¨ÈØ��­�ÜÜ¯Ü�¨Ø�Á��ɸɷɹɻ ɸ
ɺɷɾ ɹɼɷɼɺɶɶ��È¼ã�Bɷɼõɺɶ��ɾʒɾ��ɿɹɷ�Õ¼�ã�� ɸ
ɺɷɿ ɹɼɷɸɺɶɷ��È¼ã�Bɷɸõɺɶ��ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɸ

ɺɸɶ ɼɶɹɷɷɾɶʣɶɷ�]dɽɶ��ØÈÜÜ����Á�¨ÈØ��Â©¯Â���ÈÁÕ�ØãÁ�Âã�Õ¼�ã��
ɸɸɶɷ ɷ

ʑ V�Yd�ChB��Y�˟�Y�t�˟���Ü�Ø¯Õã¯ÈÂ Xdyʒ

ɺɸɷ ɺɻɼɹɹɶɺ�Yç���Ø��¼È�¹����ɹɶ�.ɸɶ�Bɾõɸɶ�ɺɹÜ­ ɻ
ɺɸɸ ɹɿɶɻɸɶɶ��¯Ø��¼¯Õ��ˢɸɶ���ɺɽɷ ɸ
ɺɸɹ ɹɼɷɸɹɻɷ��È¼ã�Bɷɸõɹɻ��ɾʒɾ��ɿɹɹ�Õ¼�ã�� ɺ
ɺɸɺ ɹɻɶɾɶɶɽ�Bɾ�Âçã�ô¯ã­�Ø¯��Ü�¨¼�Â©��¨ÈØ�Ü�¼¨�¼È�¹¯Â©��0C�ɼɿɸɹ ɷɷ
ɺɸɻ ɺɽɸɸɺɸɻ���Â¸È��È¼ã�ɷʙɺ��]V�Ü¯Â©¼��ô���¸�ã­ØÈãã¼� ɷ
ɺɸɼ ɹɶɷɹɶɶɺ��çÕÕ�Ø�ô�Ü­�Ø��ɷɾ��ɷɹ�Üɷʙɻ�ÜÈ¨ã ɸ

ɺɸɽ ɽɾɶɾɸɷɷʣɶɸ�]dɽɶ�.ÈÜ��¨ØÈÁ�ó�¼ó��d�ãÈ�ØÈ��Ü¯���­ö�Ø��ö¼�
V�Øãɸ ɷ

ɺɸɾ ɽɾɶɾɸɷɹʣɶɸ�]dɽɶ�VØ�ÜÜçØ��­ÈÜ��¨ØÈÁ�ó�¼ó����ãÈ�­ö�Ø��ö¼�
V�Øãɸ ɷ

ɺɸɿ ɹɶɷɻɶɶɺ��çÕÕ�Ø�ô�Ü­�Ø��ɷɿ��ɷɻ�Üɷʙɻ�ÜÈ¨ã ɸ
ɺɹɶ ɺɽɸɸɺɸɺ���Â¸È��È¼ã�ɷʙɺ��]V�Ü¯Â©¼� ɷ
ɺɹɷ ɼɶɹɷɼɽɽʣɶɶ�]dɽɶ�B��­¯Â����È¼ã�Bɸɶõɺɻ�¨ÈØ�Ü��ÈÂ��ãÈÕ¼¯Â¹ ɷ
ɺɹɸ ɼɶɹɷɷɾɺʣɶɶ�]dɽɶ�(¯õ���¼�Â©ã­�ãÈÕ¼¯Â¹�Õ¼�ã��ɸɸɶɺ ɷ
ɺɹɹ ɹɿɶɻɸɸɶ��¯Ø��¼¯Õ��ˢɸɸ���ɺɽɷ ɷ

'HVFULSWLRQ5HYLVLRQ3DUW�1XPEHU�

���������������67����([SORGHG�YLHZ�RI�PDLQ�FKDVVLV
'DWH

��WK�-XQH����



550
500

552

555

527
561 508

505
504

538
551
539

540 549

501

559

529
510

509
547

526
510511

527
522

510
509
547
563564565

518
517

515513
516

514
519

520
521519

525

507
524

503

541

544

558
557

521
536

545
542

535

548

537

502
556

562

527

528
536

508
506

507

560
512

530

543

# PART NUMBER + REV + Description QTY.
500 6031114-02 ST70 Steering handle bar SW2135 1
501 6031183-00 ST70 Support plate for cable mount strip 2202 1
502 3608204 Mushroom Bolt M8x20 Din 903 8_8 plated 3
503 3508006 Self lock flens nut M8 steel D6927 5
504 7807603 ST70 Push pull cable for driving 1
505 7807602 ST70 Push pull cable for hydraulic valve 1
506 6031119-02 ST70 Pointer for cruise control 2113 1
507 3506000 Normal nut M6 D934 5
508 3506040 High nut M6 D6334 8.8 plated 4
509 6031616-02 ST70 Pivot bush for up_down level SW2114 2
510 3012025 Spring washer D25 d12_2 s09 D2093A  ST 4
511 6031115-03 Lever for 3Point up-down SW2113 1
512 3840152 Plastic lever cover blue 3-15-40 1
513 6031618-02 ST70 Main handle bar shaft SW2135 1
514 3608354 Mushroom Bolt M8x35 Din 903 8_8 plated 2
515 2012081 Ball bearing 6001 2RS 2
516 3604161 Bolt M4 x 16 8.8 D 933 plated 2
517 6031118-01 ST70 Hand drive-shaft pivot strip2114 2
518 3504004 Self lock nut M4 D985 2
519 3440081 Fixed bakelite handgrip M8 D23 L63 2

520 6031617-02 Second drive lever shaft at steering handle 
SW2135 1

521 3008160 Washer M8 Din 125A 4
522 3912330-10 Ball only for M6 swivel joint 2
523 3006121 Retaining washer M6 D6798A 1
524 3912330-12 M6 Swivel house only square d71802 2
525 6031620-02 ST70 Extended M6 threaded rod for drive lever 1
526 6031116-02 ST70 Engine revs lever SW2113 1
527 3506006 Self lock nut M6 D6927 5
528 6031668-00 ST70 Extension threaded M6 rod for 3P lever 1
529 7807601 ST70 Engine revs cable 1
530 6031669-00 ST70 Pivot bush engine rev cable at lever 1
531 7807601-10 Inner cable end at lever side 1
532 7807601-12 Small piece of cable for simulation 1
533 3506004 Self lock nut M6 D985 7
534 3606251 Bolt M6 x 25 8.8 D 933 plated 1
535 6031126-01 Pointer for cruise control SW2113 1
536 3508004 Self lock nut M8 D985 2
537 3612604 Mushroom bolt full thread M12x60  8.8 D603 plated 1
538 6031619-00 Bush for CAT1 toplink end 1
539 3012250 Washer M12 Din 125A 1
540 3512004 Self lock nut M12 D985 1
541 5012301 ST70 Emergency stop switch 1
542 3608801 Bolt M8 x 80  8.8 D933 plated 1
543 3840156 Plastic lever cover green 3-15-40 1
544 9653223-00 ST700 Decal 1 for steering beam SW2107 1
545 6031172-00 ST70 Cruise control turning wheel 1
546 3505006 Self lock nut M5 D6927 2
547 3606357 Ball head bolt M6 x35 ISO 7380 plated TORX 2
548 9652020-00 Safety decal general 1
549 6031070-00 ST70 Emergency switch wire cable 1
550 9653002-02 New Maredo Logo large oval 170 x 80  1807 1
551 3962140-92 Toplink ball only CAT0 M20 Gopart 1
552 4563502 Half Rubber block D50 x H20 M10x18  type A 70S 4
553 3010151 Retaining washer M10 D6798A 4
554 3010200 Washer M10 Din 125A 4
555 3510000  Normal nut M10 D934 4
556 9653224-01 ST700 Decal 2 for steering beam 2118 1
557 6031178-01 ST70 Angle support plate for cruise control 2221 2
558 3605161 Bolt M5 x 16 8.8 D 933 plated 2
559 4562150 Rubber block D25 H30 M6x10 55sh 3
560 6031182-00 ST70 Base strip to mount the cables with 

rubbers 2202 1

561 3606401 Bolt M6 x 40 8.8 D 933 plated 2
562 3006160 Washer M6 Din 125A 2
563 6031684-00 ST70 Self made plastic hand grip 2214 2
564 3612903 Round head bolt M12 x 90 DIN 912 8.8 plated 2
565 6031685-00 ST70 Special nut for self made hand grip 2

DescriptionRevisionPart Number 

6031034-00-00 ST700 Exploded view of steering handle bar 
Date

18th June2022



86
22

107

29
43

28

162
1

111

104

107

100

99
122

49

106
60

47
48

44
41

56
575521

52

50
53

42
43
52

44

41
7
3
6

16468

74
114

87
124 137

145
131

59

105

109

83
82

81
7978

146

143

158
17
159
18

7

1216
108
26

86

36
38

40
32

78
77

166

51
58

46
9

67

10

76

75
69

2

111314 15

98
149

19

70

61

134
133
132
136

7362

135

149

115
85
128

96

90
94

138

148
147

45

8

1 6031106-042ST70 Engine mount plate 2201 1
2 6031104-02 ST70 Mount plate for Hydrogear pump 2114 1
3 2425312-01 Bearing house D52 spherical 8.5 R38 2
6 3508004 Self lock nut M8 D985 15
7 2425304 Bearing SKF  YET 25 2
8 6031606-03 ST70 Main PTO shaft 2135 1
9 4086825 Taperlock bush 2012-25 2
10 3911420 Key 8x 7x 20 DIN 6885 3
11 4040114 Pulley 112 SPZ-3  TL2012 1
12 6031626-01 ST70 PTO idler 1
13 2015111 Ball bearing 6202 2RS 2
14 3906350 Circlip D35 DIN 472 2
15 6031624-02 ST70 Bush for PTO idler 2114 2
16 6031111-02 ST70 Engine idler support plate 2114 2
17 6031608-01 Pivot bush for engine idler 2114 1
18 6031623-02 ST70 Distance bush idler bolt D20 d10  SW2114 1
19 6031625-01 ST70 Machined M10 bolt for PTO idler 1
20 3010151 Retaining washer M10 D6798A 1
21 3508006 Self lock flens nut M8 steel D6927 15
22 3510006 Self lock nut M10 D6927 7
23 3608700 Bolt M8 x 70  8.8 D 931 plated 1
24 6031611-00 ST70 Pivot bush for PTO idler lever 1
25 6031647-00 ST70 Distance bush for PTO idler D15 d8 1
26 3610850 Bolt M10x85  8.8 D931 plated 1
27 3010200 Washer M10 Din 125A 6
168 3505000 Normal nut M5 D934 3
28 4040074 Pulley 71 SPZ-3  TL1108 1
29 4012224 PTO Belt 6724 Lo=601 3
30 6031152-00 ST70 Key for pump shaft 1
31 6031151-00 ST70 Distance washer for pump shaft 1
32 6031651-01 ST70 Driven sprocket for pump 3_8 x 15t 1
36 4032121-00 ST70 Maintenance free Pump chain 3_8 x 32 

shackles incl link 1
37 4134130-BB Outer shackle for 3_8 DIN 8187 chain 1
38 4134130-CC Closing link for 3_8 DIN 8187 chain 1
39 4134130-AA Inner shackle for 3_8 DIN 8187 chain 2
40 6031650-01 ST70 Drive sprocket for Honda 3_8 x 16t 1
41 6031110-03 ST70 Baseplate for side V belt drive 2204 1
42 4041072 V-belt pulley 71A2 TL1108 1
43 4083825 Taperlock bush 1108-25 2
44 6031153-00 ST70 Dist washer for PTO shaft D39 d25 s1 2
45 6031636-02 ST70 Compact bearing house for PTO shaft 1
46 3608354 Mushroom Bolt M8x35 Din 903 8_8 plated 2
47 2025121 Ball bearing 6005 2RS 2
48 3906470 Circlip D47 DIN 472 1
49 6031621-01 ST70 Short PTO shaft 1
50 4041142 V-belt pulley 140A2 TL2012 1
51 6031154-00 ST70 Dist washer for 25mm shaft D39 d25 s4 2
52 3905250 Cir clip d=25  D471 2
53 4013336 V Belt XPA 900 2
54 3608605 Threaded stud M8 x 60  DIN 939 1
55 6031138-02 ST70 Top cover V belt drive 2113 1
56 3508040 High nut M8 D6334 8.8 plated 5
57 6031652-00 Long distance nut behind Vbelt drive cover 5
58 3608601 Bolt M8 x 60  8.8 D933 plated 3
59 6031641-01 ST70 ALU extension profile d123 for oil tank 1
60 6031643-02 ST70 Bottom plate of ALU tank 2114 1
61 6031642-02 ST70 Top plate of ALU tank 2114 1
62 2621951 O ring  113_97  x 2_62  70_shore 2
63 3606161 Bolt M6 x 16 8.8 D 933 plated 15
64 3006121 Retaining washer M6 D6798A 8
65 3506004 Self lock nut M6 D985 14
66 3006160 Washer M6 Din 125A 16
67 3606910 Bolt M6 x 110 8.8 D 4014 plated 6
68 6031671-01 ST70 Distance bush for bottom plate hydr tank 6
69 3606970 Bolt M6 x 170 8.8 D 4014 plated 6
70 4720046 Nipple 1_2 BSP Male x 1_4 BSP Female 1
71 3017002 Bonded seal 3_8 1
72 4720040 Nipple DNB 06A  3_8 x 3_8 BSP straight 1
73 4711902 Hydr sunction filter 60u 95 x d45 3_8 STR451M60 1
74 6031175-02 ST70 Intermedia mounting plate for hydr tank 1
75 6031673-00 ST70 Extension for hydr oil fill plug 1
76 4711907 ST70 Oil fill plug breather and level stick1_2 1
77 4720042 Nipple 3_8 BSP Male x 1_4 BSP Female 1
78 4722421 Banjo DBB04  D1_4 x d1_4 plated 3
79 3013004 Cupper washer D18 d13 s1_5 soft 6
80 4722424 Banjo bolt 1_4 BSP single 1
81 4722425 Banjo bolt 1_4 BSP double 1
82 4711906-05 House only Hydr Return filter 1
83 4711909 Hydraulic filter element 1
84 4711906-01 Top cover hydr return filter 1
85 7807604-00 Push-Pull cable for driving 1
86 5010630-01 Honda GX270UT2_STD_Detailed  from STP 1
87 6031159-02 ST70 Fan plate for PTO shaft 2204 2
88 2401081-92 GIKR 8LW ball only 3
89 2401081-90 GIKR 8LW house only 2
90 6031655 Banjo bolt 3_8 BSP single + G1_8 hole 1
91 4722424 Banjo eye 60degr  D3_8 x 1_4 BSP plated 3
92 4722423 Banjo eye 60degr  D3_8 x d3_8 plated 1
93 4722426 Banjo bolt 3_8 BSP single 3
94 7808212-02 ST70 Pressure hose from pump to valve Part1 1
95 7808210-012 ST70 Return hose from valve T to AUX pump I 1
96 4744605 Stop R 1_8 1
97 4720120 Nipple R09 straight D9_16 x D9_16 UNF JIC 2

1 6031106-042ST70 Engine mount plate 2201 1
98 7808215-00 ST70 Main hose A from PC to HGM 1
99 7808216-00 ST70 Main hose B from PC to HGM 1
100 7807604-00 Push-Pull cable end M6 stroke 40 L adjusted for 

hydr valve 1
101 6031612-02 ST70 Pivot bush from PTO clutch lever 2114 1
102 3012025 Spring washer D25 d12_2 s09 D2093A  ST 2
103 3608301 Bolt M8 x 30 8.8 D933 plated 2
104 6031105-04 ST70 PTO clutch lever SS 2202 1
105 6031137-03 ST70 Top cover for main drive 2117 1
106 6031124-02 ST70 PTO shaft protection cover 2128 1
107 6031166-00 ST70 Distance plate under Honda engine 0.8 10
108 6031112-05  ST70 Protection_safety plate main Vbelt pulley 2139 1
109 3506006 Self lock nut M6 D6927 14
110 3605451 Bolt M5 x 45 8.8 D 933 plated 3
111 3840158 Plastic lever cover red 3-15-40 1
112 6031171-01 ST70 Inter plate in between cable and hydr valve 2114 2
113 3008121 Retaining washer M8 D6798A 2
114 3608201 Bolt M8 x 20 8.8 D933 plated 5
115 4711405 Hydr valve CN DCV20 1
116 3506000 Normal nut M6 D934 4
117 3508000 Normal nut M8 D934 8
118 6031607-01 ST70 Extension rod to activate the pump lever 2114 1
119 6031672-00 ST70 Extension threaded rod M8 for valve lever 1
120 6031688-00 ST70 Machined bolt for pivot point of pump drive 

idler 2219 1
121 3610301 Bolt M10x30  8.8 D933 plated 1
122 4563405 Rubber block 43sh D40 h20 M8x23 2
123 3508007 M8 nut with ribbs flange for self locking DIN 6923 2
124 3606400 Bolt M6 x 40 8.8 D 931 plated 2
125 7030026-00 Distance bush D30 d20 L25.9 1
126 6004029-00 Washer D30 d8_5 s4 crankshaft Honda 1
127 3608255 Tapered head bolt M8x25 DIN7991  8_8 plated 1
128 3610450 Bolt M10x45  8.8 D931 plated 4
129 9653002-02 New Maredo Logo large oval 170 x 80  1807 1
130 9653020 Safety decall standard.stp 1
131 4711600-00 ST70 Hydro Gear Pump PC 6 1
132 4744620-01 ST self made banjo house 7_16 for aux pump 2152 2
133 3012004 Cupper washer D18 d12 s1_5 soft 5
134 4744609-01 ST self made hollow banjo bolt 7_16 UNF for AUX 2152 2
135 4720035 Straight nipple 1_4 x 1_2 BSP 60 degrees 2

1 6031106-042ST70 Engine mount plate 2201 1
136 3021004 Cupper washer D26 d21 s1_5 2
137 7808210-10 ST70 Return hose from valve to aux pump 1_4 1
138 7808212-10 ST Hose tank to valve 90 deg female 1_4 1
139 7808214-10 ST70 Sunction hose tank to pump part 1 1
140 3015004 Cupper washer D19 d15 s1_5 soft 1
141 3017004 Cupper washer D21 d17 s1_5 soft 9
142 4744612-00 Self made hollow banjo bolt 9_16 UNF 1
143 7808214-10 ST70 Sunction hose tank to pump part 2 1
144 4744610-00 Self made hollow banjo bolt 7_16 UNF 1
145 7808217-10 ST70 Return hose from pump to tank part2 1
146 7808217-10 ST70 Return hose from pump to tank part 1 1
147 7808211-02 ST70 Hose from valve T to rod side hydr cyl Part1 1
148 7808213-02 ST70 Pressure hose from valve A to hydr cyl Part1 1
149 7808102-01 ST70 Leak oil hose from hydr motor to tank II 1
150 6031134-02 ST70 Plate to align the engine 1
151 6031185-01 ST70 Poly V belt idler arm 2214 1
152 6031639-01 ST70 Idler sprocketwheel for pump drive 2207 1
153 2006061 Ball bearing W626 2RS 2
154 3906190 Circlip D19 DIN 472 1
155 3606255 Tapered head bolt M6x 25 DIN7991  8_8 plated 2
156 6031187-00 ST70 Connection plate for chain idler tension spring 1
157 4511164 Half Pull spring ST70 idler 2
158 4511245 Half Pull spring D15  d2 HOH 40-55  11102 SP 2
159 6031610-01 Slotted hole plate for PTO lever rod 1
160 6031609-01 Threaded rod for PTO clutch lever 1
161 2401080-90 GILR 8LW M8 LH house only 1
162 9653222-01 SRT700 Decal for main PTO lever 1
163 3608651 Bolt M8 x 65  8.8 D933 plated 2
164 6031701-00 ST Eye bolt sq 12 x M8 1
165 3608161 Bolt M8 x 16 8.8 D933 plated 1
166 6031136-02 ST70 Angle bracket to support main top cover 1
167 3606201 Bolt M6 x 20 8.8 D 933 plated 1

DescriptionRevisionPart Number 

6031003-0100 ST70 ASSY Complete engine driveline
Date

18th June2022


	Model
	Drawing View1


